ValveMaster

® & 6 6 6 O o o o

Portable Valve Exerciser

P
»ﬂ‘ﬁ AT, .:-/ ..

s

Model 93001

Flow Rate: 8gpm

Pressure Range: 0 -2000

RPM: 60 (load free)

Torque: 600 ft Ib

HP: 13 Honda Engine

Features: Auxiliary Flat Faced Male and Female Quick Disconnects
Ship Weight: 508 Ibs

Reservoir Capacity: 2.5 Gallons
Adjustable Torque Control Valve

Please read all instructions before operation!!

September 2013




The Model 98001 is a totally new concept in Valve Exercisers, but is relatively simple to
operate. Please note the following:

1.
2.

The unit is shipped with oil in the engine and in the hydraulic reservoir.

Always check oil levels before operating. Check with the unitin a
level position.

The engine is equipped with a manual fuel shut-off valve. Always
set in the off position for storage and transportaion or flooding of
the carburetor / engine will occur.

The unit is fitted with a coupler to fit a standard 2" ball. Always use
the safety chains when towing. Maximum towing speed is 35mph.

Check tire pressure regularly and fill per the rating on the tire sidewall.

Before using:

1. Remove “shipping plug” from hydraulic oil reservoir and replace with breather
Cap (11) (supplied). Note: Allen Key or wrench is not supplied to remove shipping

plug.

2. Read engine operating manual. Take note of engine’s maintenance schedule.




g 12 (Back Side)

ValveMaster Controls

All conftrols, except for starting the engine are located within easy reach of the
operator. Review the above image (Figure 1) to familiarize yourself with the location
and function of these conftrols:

(1) Valve Lever- operates the hydraulic motor forward or reverse. The handle will self-center to the
neutral position.

(2) Torque Control Valve - controls pressure to the hydraulic motor. Turn clockwise to increase
pressure.

(3) Hydraulic Motor

(4) Coupler

(5) Pin

(6) Handle

(7) Counter - counts in both clockwise and counterclockwise directions always counting in positive

Numbers. Example: # operator valve turns in 100. Clockwise - 0 to 100, then counterclockwise
100 to 200 always counting in positive direction.

(8) Gauge
(%) Hydraulic Fluid Filter
(10) Hydraulic Drain Plug

() Breather Cap
(12) Auxiliary Ports (Quick Disconnect Male and Female)

(13) Valve




o Ok W~

9.
10. Open or close valve by either pushing or pulling on valve lever. Loosen jam nut on torque

4

ValveMaster Operating Instructions
See Figure 1, Page 2

Disconnect coupler and safety chains from fruck hitch.

Check engine all (should be in a level position).

Turn gas valve to the "ON" position.

Press down on handle (6) and move valve operator to desired position over valve.
Start engine.

Push/pull the valve lever (1) in both directions to know which way you want the hydraulic
motor to turn (clockwise / counter-clockwise).

Remove pin (5) and pull out boom to full extension (give a sharp pull on the handle (6)
extending boom as fast as possible. Replace pin in boom to hold boom in open
position.

Place valve key 8806 / 8808 on valve. Remove valve key pin and adjust height as
necessary to fit valve key tubing over hydraulic motor shaft end. (It may be necessary to
slowly turn hydraulic motor to align shaft end to fit with valve key) Replace pinin valve
key to keep this height.

Lero out the counter by pressing the reset button.

conftrol valve (2) and turn torque control valve knob counter clockwise. This will allow you
to start a "0" psi. Slowly turn torque control valve knob clockwise to increase pressure.
Continue to increase pressure until valve turns freely. Record keeping of valves is good
practice. Record both number of turns, pressure required to turn each valve and date.
This information helps to speed up the valve exercising process so the operator has an
idea where to set the pressure for the next time exercising this valve. There is a pressure /
torque chart on the ValveMaster next to the pressure gauge (8) for operator conven-
ience. Having too much pressure can result in bent valve keys or broken valves. Use
enough pressure to turn the valve - don't over power if. It is ok if the relief valve slips a
little.

PSI vs | Torque
PSI Ft/Lb
500 150
750 225
1000 300
1250 380
1500 435
1750 530
2000 600

11.Shut off engine.
12.Turn gas valve to the "OFF" position. Failure to shut off gas valve can result in flooding of

engine, therefore making engine difficult to start and degrading of engine ail.

13.Remove the pin in the boom and push the boom to the collapsed position, replace pin

in boom to hold boom in closed position

14. After valve operation has been complete, move operator so that coupler (4) is over

truck hitch.




Using the Auxiliary Ports

The ValveMaster can be used as a power pack to operate other hydraulic tools with the
auxiliary ports. To use the auxiliary ports:

1. Connect hoses to male and female quick disconnects auxiliary ports (12)

2. Start Engine
Close Valve (13)
4. Qutput pressure can be regulated through torque control valve (2).

£

Output Pressure: 0 - 2000psi
Volume: 8gpm




Maintenance

Oil requirements:
Engine: See Engine Manual

Hydraulic reservoir: 10w Hydraulic oil (2 gallons)

See Figure 1, Page 2:
Hydraulic Oil Filter #9
Qil Drain Plug #10
Breather Cap #11 (remove to fill / add hydraulic oil)

Hydraulic Fluid and Maintenance Schedule
e Change hydraulic ail filter after the first 25 hours of use. Then
change every 50 hours or annually after that.
e Replace the hydraulic oil after every 100 hours of use
e Use 2 gallons of TOW Hydraulic Oil - Wheeler-Rex PN 3804 one

gallon of Hydroyl.
e Check hydraulic hoses for wear before and after use and replace

worn and abraded hose immediately.

Recommended spare parts list:

+ Hydraulic Qil Filter - Wheeler Rex PN 276323

¢+ Gauge - Wheeler Rex PN 276321
+ Hydraulic Fluid (3 gallon minimum) Wheeler Rex PN 3804




‘uonespauw

10 sFnip ‘[oyoa|e Jo ssusnjjul Yyl I2pun IYm sjoo} aesado jou o °
‘suonesado
doys £siou A13A jo spouad Fuoj 01 pasodxa ji uopdj0Ig JBH Jeapy
‘pIyieW OS pUE SICOPINO SN 10} I[QEIINS SPIOD UOISUI)XD
A[uo 9sn ‘SICOPINO PISN SI [00] UIYA °SPIOD) UOISUIXT IS} JoopinQ
‘ur 3u183njd uaym JJO SI YIIIMS 2InS o YNIMS

uo 133ury s 00} us-pad3nid £11ed 1 uoq “Sundeg [EIUIPIIY PICAY
*212 ‘s12)IND ‘SAIp SE (ONS SI110553008
SuriSueyd uaym (FuIDIAISS 2J0J9q ‘9SN U JOU UIYM S[OO], JIIUUISI]
981eys ou 18 way) A|ddns jim am 2 K10108) Y1 19RIUOD ‘SI93YS uOH
-ONIISUI PUE IDUBUIIUIBW JUIIIND 2ABY 1,UOP NOK J[ "UONEBULIOUI STY)
SpuBISIapUN pue speas I0)e1ado [00) JY) 2Ins g 'S19AYS UOLINIISUL
1 2oueuuiew 1adoid aaey 1snw siojessdo juowdinbyg -sauossaooe
BuiSueyo pue Funeosuqn| Ioj SUONONISUT mO]j0 -2douewiojiad isajes
pue 1s3q Ioj uea[d pue dieys sjoo) daoy “Apradoag sjoo] uyejurepy

‘sawn |je je aouejeq pue Funooj ladoid dasy ‘yowassaaQ 3 uoq -
‘[oo) sjesado o) spuey yjoq s2233 i pue puey inok Fuisn uvyl JIges
s3] ‘[eonoeid uaym Yiom pjoy 0) asia Jo sdwed s *HI0AL AINIIE
's98pa dieys pue ‘|10 “1eay woiy p1od dasy 3por1dadas woij 199uu0ISIp
01 N Yuek 10 plod £q [00)] AiIed I9A3N 'pPI0) asnqy },uo(
*sassupn) K1aJes asn
'sioopino Surjiom
USYM PIPUSWWOIAI 318 IBdaM]00] pue saA0]3 1aqqny ‘sued Suraows ur
ySnes 127 01 A1pomal 10 Fumylo[o ssoof oy ‘paeddy Jadosg Ieapy
‘looy Linp-AAeay e jo

qof a1 op 01 1wawWYdENE 10 |00 J[EWS B 2010] J,u0( ‘jooL IySry asn -
‘pausisap SI 1 yarym
loy 21e1 9y) e qof 1ajes pue 12113q B Op ||im )] "[00], 3210 1,uo(
‘uaIp

-[4> jo yoeas jo no 3oe|d dn-payoo] o ‘Y3 ‘Kip ur sjoo], ap] 31038
‘VIYVY YHOM WO¥d FINV.LSIA
A4VS V LdAN 99 A'INOHS SHOLISIA TIV “Aemy waipyy) deay
. 1dnudyun jney
punoid e £q pa1oa10ad st yorym 1ina11d e ojul paddngd st i1 auns ayew

‘uonedo] 19m 1o dwep e ur [00] OIIOP[ UE 9sn jsnw mok Jf -
‘utel 0y sjoo) 1amod asodxa juoq “¥[ j[om BaIE Yiom dI9Y °SUOIIEIO]
19m Jo dwep ut s[oo) 1amod 3sn JuoQ *JudwIUCJjAug sneJadue( pPlOAY
‘SJuUdpIdIE

JJIAUI SIYOUIq PpUB SBAIE palaln]) ‘UBI) BAIY NIopy daay -
‘uo 1 FuIuin] 210J2q |00 WO SIYIUAIA pue s£a) Bupsnlpy aoway
“1opio Sunyiom ul pue ae]J ul spisng daay

-ST00L TIV 404

SONINYVM NOILVYAdO TOOL TVHAINID

DONINIVM

LEQL # wiog

'2)e)s 0) 2)eIS WOl Area yoym sysu
1210 2aey os[e Aew nok pue ‘sjydur (eSa] o1jroads nok saald
Kuewem sy Ajdde jou Aew uOISN[OX9 JO UOIIBNIWI| SACQE
oY) os ‘safewep [enuanbasuod 10 [eIUIPIOUT JO UOTIBIIWI] JO
UoISN[OX? 9Y] MO[[e JOU Op $21e)s "Y'S'[] QwoS "safewep [en
-uanbasuoo pue [ejueproul Surpnjoul ‘y1os Aue jo afewep 10]
J[QRI| 10U SI XY -I3[AYA 'XY-IS[IYA\ WOIJ J[qejleAe Apawial
2AIsnoxa 9y si riedar 1o juawade(dar yong -uoneupodsuen predaid
BIA NOA 0] pauinjal pue agreyd ou 3e ‘vondo Ino je paoeld
-a1 10 paredar aq [[im s1onpoid pajuelIBp, "XIY-I2[YM JO
JIey2q uo Ajueirem Aue aA13 0) pazuoyine s uosiad 1oylo 10
‘19[e2p ‘Juage ‘9akordwa oN JOHYTH OV HH.L NO NOIL
~d[IOSHA HHL ANOATY ANHLXH HOIHM SHILNVIIVM
ON TV TYFHL "SHITddV “TVIO0 ¥0 ‘NALLIYM ‘ALNVY
VM YFHLO ON “Aueuem syl Aq paidoA02 jou aIe Ied)
puUE IeoMm [BULIOU IO ‘9STqE ‘9SNSIW O] 2np SaIn[re} ‘A[snora
-qQ ‘uonezuoyne iouxd FuiAreoal noyim £I10108) Y3 0}
pauinialaqg 03 a1e 51001 ON "YHLNHO HOIAYHS d4ZI4OHL
-NV XFI-99TITHM Aue 10 X3y-19[29y |y 03 predard paoal]
-ap 9q 1snui 1onpoid 9191durod 2y ‘Ajueriem siy) jo a3ejueApe
oxe) o], "diysuewyjiom 1o [BLI3JEWI UT §]09Jop Jsurede sanuel
-1em XY-19]2ay A Alueiiem XoYy-19[0ayp o) 1dws-aid Kew
sjonpoid Ino ur pasn sjuauoduIOd JO SI2INJOBJNUR WOXJ SANUBLIBA
*(s10)0w 511232 FuTpnouUr) AJUBLIBA TEIX 29I, P)NWIT] B 9ABY
yorym sauryoew urpeary) adid jo uondadsxa yum ‘Kjueirep
QWINYIT PIIWIT & YiIa $100poid 3T SI9A00 XY -YH THAHM

ALNVIIVM HINILAATT
ILIAIT XHd4-JA'THAHM

ST00.1 adid




19S131aX3 aA|eA TO086




ValveMaster with 1 way Counter 98001

ltem Part No Description Qty
1 700264 VM TANK ASSEMBLY 1
2 700284 TONGUE SUB ASSEMBLY 1
3 700285 VALVE / MANIFOLD SUB ASSEMBLY 1
4 700275 MOTOR AND MOUNT SUB ASSEMBLY 1
5 700281 BATTERY BOX STUD 2
6 700291 MOTOR MOUNT STUD, SHORT 1
7 729 1/4-20 THIN ESNA NUT 6
8 276307 FILTER ASSEMBLY 1
9 275650 3/4" X 2" NIPPLE 1
10 276308 BATTERY BOX 1
11 276309 BATTERY 1
12 700280 BATTTERY HOLD DOWN 1
13 700257 BREATHER CAP W/DIPSTICK 1
14 700595 NAME PLATE 1
15 276203 METAL TAK 4
16 700306 WHEEL AND AXLE ASSEMBLY 1
17 276325 TWIN PIPE CLAMP 1
18 700549 HONDA ENGINE ASSEMBLY 1
19 276093 COTTERLESS HITCH PIN 2
20 700253 BOLT PLATE 2
21 275789 1/2"-13 ESNA NUT 12
22 276326 3/8-16 X 2" HEX HEAD BOLT 4
23 105 3/8"-16 ESNA NUT 4
24 5110 3/8" FLAT WASHER 4
25 275368 HEX SOCKET 1/2" NPT PIPE PLUG 1
26 700259 EXTERNAL BOOM ASSEMBLY 1
27 276332 1/2" FM PIPE X FM QD 1
28 276333 1/2" FM PIPE X M QD 1
29 700279 24" HOSE 1
30 700279 24" HOSE 1
31 700521 18" HOSE 1
32 700277 86" HOSE 1
33 5527 1/2-13 X 3-1/2" LONG HHCS 2
34 700278 49" HOSE 1
35 276540 1/4" FLAT WASHER 2
36 560081 1/4-20 X 3/4"HHCS 2
37 275426 1/4-20 ESNA STOP NUT 2
38 276329 FENDER WASHER 4
39 275242 1/2-13 X 3" HHCS 4
40 275693 1/2-13 X 1-1/2" HEX HEAD CAP SCREW 4
41 700266 MOTOR MOUNT PIPE BEARING, SHORT 1
42 276520 SAE-12 ORB MALE SWIVEL X 12 JIC MALE 90 DEG FITTING 1
43 277185 WHEELER LOGO STICKER **NOT SHOWN** 1
44 277181 WARNING STICKER **NOT SHOWN** 1




10

Alqwassy qns anbuo] #8200/
IV, ]




11

Tongue Sub Assembly 700284
Iltem | Part Number |Description Qty
1 700262 TONGUE WELDMENT 1
2 700260 SKID 1
3 5110 3/8" FLAT WASHER 1
4 276198 3/8" NYLON INSERT LOCKNUTS 1
5 276122 3/8-16 x 1 1/2" HEX HEAD CAP SCREW 1
6 276291 COUPLER 1
7 2983 JAW SPACER, LONG 2
8 276317 1/2"-13 x 5" HHCS 2
9 276300 SAFETY CHAIN 1
10 275789 1/2"-13 ESNA NUT 2




12

Alqwassy qns p|ojiue\ aA[eA S8200.L

(RTEHTINI & R}
____________ _ @)

_,_______:
_, ______,_____ ________ _ mum_mmE{mO{_om_m__amolmomﬁmfz_mmm_m_m
Ik __,; _____; [ _ JOSNID NO STAIM FLHM B XDV19
A -1 _ ! HLOE OL TWNIW3L 3T¥W34 2 | 1££Z LDOINNOD
SRR L | ¥3LNNOD TVLIOIA NO SIAIM ILHM B YOV18
H1O8 OLIWNIWAIL 1YW L21442 ._.Um_ZZOm_UOZ o
=1}




13

700285 Valve Manifold Assembly

Item Part No Description Qty
1 700265 INNER BOOM ASSEMBLY 1
2 700272 VAVLE MOUNTING PLATE 1
3 275638 5/16 X1-1/2" HES HEAD CAP SCREW 2
4 275857 5/16-18 HEX NYLON INSERT LOCKNUTS 5
5 275639 5/16-18 X 1-3/4" HHCS 3
6 700261 HANDLE 1
7 700271 MANIFOLD 1
8 700319 FT LB PLATE FOR VALVEMASTER 1
9 276203 METAL TAK 4
10 276288 QD MALE 1
11 276289 QD FEMALE 1
12 3895 3/8"-16 X 4-1/2" HHCS 2
13 105 3/8" - 16 ESNA NUT 2
14 276321 GAUGE 0 - 3000PSI 1
15 276729 RELIEF VALVE 1
16 276303 ELECTRICAL COUNTER 1
17 276303 CLIP (PART OF ELECTRICAL COUNTER) 1
18 275647 3/4" NPT X 1/2" NPT BUSHING 2
19 275669 1/2 X 1-/2 XH CLOSE NIPPLE 1
20 276320 1/2" VALVE 1
21 275666 1/2" FS SCRD STREET ELL 1
22 276313 HYD 90 ELL 1/2 NPT X 1/2 2
23 276385 1/2 NPTM X F X F TEE 1
24 2763210 1/2" HYDRAULIC NIPPLE 3
25 276333 1/2" FM PIPE X M QD 1
26 276332 1/2" FM PIPE X FM QD 1
27 276682 1/2 NPT M TEE 1
28 276305 4 WAY VALVE 1
29 700719 RETURN HOSE 1
30 700326 PRESSURE HOSE 12.5" LONG 1
31 277127 MALE TERMINAL **NOT SHOWN** 2
32 277112 FEMALE TERMINAL **NOT SHOWN** 2




NOTE: SEE PRINT #26303 FOR WIRE DIAGRAM
OF COUNTER / SENSER ASSEMBLY

14

700275 Motor & Mount Sub Assembly

__HZI

OF




15

700275 Motor & Mount Sub Assembly

Item Part No Description Qty
1 700408 MOTOR MOUNT 1
2 700274 MOTOR MOUNT CLEVIS ASSEMBLY 1
3 700270 MOTOR MOUNT PIPE BEARING, LONG 1
4 700283 MOTOR MOUNT STUD, LONG 1
5 700538 KEY ADAPTER 1
6 276302 MAGNET 1
7 275789 12/"-13 ESNA NUT 6
8 700273 ACTUATOR BRACKET 1
9 276301 SENSOR 1
10 275703 #6-32 X 1/2" PAN HEAD MACHINE SCREW 2
11 165 1/2-13 X 2" HHCS 4
12 275631 3/8-16 X 1-1/2" SET SCREW 1
13 276292 HYDRAULIC MOTOR 1
14 276329 FENDER WASHER 2
15 277202 #6-21 X 1/2 PHILLIP HEAD UNDERCUT MACHINE SCREW 2
16 277127 MALE TERMINAL **NOT SHOWN** 1
17 277112 FEMALE TERMINAL **NOT SHOWN™** 1




16

Alquassy a|xy pue [9ayM 90£00.
SR TG A LT




17

Wheel & Axle Sub Assembly 700306
Item Part Number [Description Qty
1 700369 AXLE ASSEMBLY 1
2 276293 HUB ASSEMBLY 2
3 276365 TIRE & WHEEL ASSEMBLY 2




18

Alquessy auibu3 epuoH 67500/
UL S




19

Honda Engine Assembly 700549
Item No | Part Number |Description Qty
1 276408 13hp HONDA ENGINE 1
2 276327 PUMP / ENGINE MOUNT 1
3 36353 5/8" LOVE-JOY COUPLING HALF 1
4 7179 3/8" SPLIT LOCK WASHER 6
5] 36333 1" LOVE-JOY COUPLING HALF 1
6 36334 CENTER DISK 1
s 276318 GEAR PUMP 1
8 276680 10 x 1 PAN HEAD TAPPING SCREW 2
9 276328 3/8-16 x 1 1/4 HHCS 6
10 275648 1/4" KEY 1




20

J81uno) [eubiq

welbeig Bulipn £0£9/22

JIINNOD IVIDIA

0S2244ND JO4 WYHOVIA M

L

1

HOLIMS dId

€ 2z 1
_@ E @ l/mmuz_Em
NO
(@3asn 67:\E
I
TYNIWYIL
TVNIWAL
VW 21LLT S fetese
@ oV
TYNIWYIL IAACES

A0V1d

1 <§E zl _le/ \ wm_ﬂ&,& cLLLe

JdOSNIS

JIINNOD 1VIIDI]
0000£9dN2 dO4 WYJOVIQ FIM

® ®
®
o

00086 UG pasn
puUg [pUIWIS |

€8£9/¢C
Jalm d3dWnr

00086 U pasn
pua US|

OllZ42

00086 UO pasn
pus |ouILLIS |

€8/9/C
JAIM AO V4

JAIM JLHM




21

WHEELER
RE X
N
PIPE TOOLS

Wheeler-Rex = 3744 Jefferson Road = Ashtabula, OH 44004
Tel: 800-321-7950 = Fax: 440-992-2925
wheeler@wheelerrex.com = www.wheelerrex.com




